= AQUANES

Demonstrating Synergies in Combined Natural and
Engineered Processes for Water Treatment Systems

Deliverable 3.2

Combining constructed
wetlands and engineered

treatment for surface water
protection

WWW.aguanes.eu






Project

Title: AquaNES
Demonstrating synergies in combined natural and engineered
processes for water treatment systems

Call identifier: H2020-WATER-2015-two-stage;

Topic: WATER-1B-2015 Demonstration/pilot activities

Funding scheme:  Innovation Action (TA)

Start date: 01.06.2016

Duration: 36 months

Document information

Deliverable no. :

D3.2

Work package: WP3: Constructed wetlands and other natural systems for im-
proved wastewater treatment

Title: Combining constructed wetlands and engineered treatment for
[...]
segment 1 and 3 are dry and so on. That way each segment has a dry period of 48 hours which is
important to maintain aerobic conditions within the filter medium. The feeding is regulated by distri-
bution channels which are arranged radially. There are two channels per segment to guarantee com-
prehensive feeding. The average inflow during dry weather periods is 50 L/s. Reeds (Phragmites aus-
tralis) are planted on the RSF surface. Sand is used as filter medium to which various additives are
added to improve microbiological and sorption processes. For this reason the filter consists of three
layers:

— Layer 1 corresponds to the upper 10 cm, to which 20 vol.-% of granular activated carbon (GAC)
and 30 vol.-% of CaCO; are added for segment 2 and 3.

— Layer 2 with a depth of 60 cm comprises 30 vol.-% of CaCOs.

— Layer 3 has a depth of 30 cm and contains besides CaCO; various amounts of GAC. While there
is no GAC added in segment 1, segments 2 and 3 contain 30 vol.-% and 40 vol.-% GAC,
respectively.

— The bottom layer consisting of 30 cm of gravel is used for drainage.

A schematic view of the full-scale demonstration site including a vertical profile of the filter and the
sampling points are shown in Figure 2.

Auto-samplers are installed at the inflow and outflow of the demonstration site to take water samples
for analysis. Additionally, sensors are installed to measure operational parameters including pH, tem-
perature, conductivity and water level. Sampling tubes are installed along the distribution channels.
Each sampling point has three tubes of different length according to the depth of the three layers of
the filter (0.1, 0.3 and 0.75 m depth). There are two sampling points for each segment, one located
close to the point of inflow and one located at a distance to the inflow (Figure 2).

Segment 1 Segment 2 Segment 3

(0 % GAC) (30 % GAC) fi (40 % GAC)

Qutflow L cso
&= Inflow
0 Py, WWTP

l,u“lw R " Effluent
. A . SR ——

Receiving river
e e -

Figure 2 Schematic view of the setup of the full-scale demonstration RSF.

D3.2: Combining constructed wetlands and engineered treatment for surface water protection 5



%Aquo

3.1.2 Pilot scale RSFs

At all times small amounts of the WWTP effluent (135 mL/s) are used to feed the pilot plant which
discharges into the Wallbach creek after filtration (Figure 3). The pilot plant system does not separate
between dry weather flow and rainfall events. It is not fed by CSO.

Control,
Regulation

Outlet sand
filter/ outlet
WWTP

Outlet
secondary —

clarification Receiving
] = N e B
ey S Sandfiter —wb creek
Wallbach

Figure 3  Schematic view of the pilot system at demonstration Site 11.

The pilot plant consists of three individual pilot scale RSFs, each with a volume of 1.39 m3. They are
fed by the effluent of the Rheinbach WWTP at a rate of 30 mL/(s*m2). The pilot plant has a feeding
period of 28 h and a dry period of 56 h. The filter material is sand to which different amounts of CaCOj4
and GAC are added. This way the influences of additives on the filter performance can be tested. All
three filters have a height of 130 cm, of which the lowest 30 cm consist of gravel acting as drainage
layer. Just like conventional RSFs, reeds are planted on the surface of the pilot system.

Filter material of Filter 1 and 2 was taken from existing full-scale RSFs in Altendorf and Kaster, re-
spectively. Both are used for the treatment of combined sewer overflow and are in use since 2005. Due
to different loading rates, Kaster RSF has a higher level of organic matter than Altendorf RSF. This
organic matter is self-grown during the operational period.

Filter 1 consists of 100 cm of sandy filter material with 30 vol.-% of CaCOs in addition. Organic sub-
stances of max 4 vol.-% accumulate in the upper 10 cm. Filter 2 consists of 100 cm of sandy filter
material with only 20 vol.-% of CaCO; addition. The amount of organic material in the upper 10 cm
does not exceed 14 vol.-%. Filter 3 consists of new filter sand and 13 vol.-% of biochar in the upper 10
cm. These are followed by 60 cm of sandy filter material to which max. 26 vol.-% of CaCO; are added.
The lowest 30 cm of the filter contain 40 vol.-% of GAC.

Three sampling tubes are installed on each pilot scale RSF which enable sampling of each layer sepa-
rately (at 0.1, 0.3, 0.75 m depth for Filter 1 and 2; 0.2, 0.5, 0.8 m depth for Filter 3). A separate outlet
for each filter system allows a direct connection to the drainage layer and hence to the outflow of each
filter (Figure 4).

D3.2: Combining constructed wetlands and engineered treatment for surface water protection 6



"%AquoNES

Emergency

overflow \

Outlettap ——

\ Sampling
/ tubes

Drainage tube

Figure 4 Schematic view of the setup of one exemplary filter within the pilot plant.

3.2 Site 12: Schonerlinde

As shown in Figure 5, secondary effluent is further treated with ozone, followed by two vertical-flow
CW and different deep-bed filter systems.

Sand (CW1)

LRI LR 00]
e
R eii
S X

Secondary
effluent

Bypass

Secondary clarifier Ozonation Constructed wetlands

<1 —|

9 Sampling point

GAC (post-GAC)

BAC
Sand Anthracite (S/A)

Sand BAC (S/BAC)

Deep-bed filters

Figure 5 Simplified flow-scheme of pilot-plants at demonstration Site 12.

D3.2: Combining constructed wetlands and engineered treatment for surface water protection 7



%Aquo

The ozonation unit was operated with a target value for the applied ozone dose of 0.7 mg O3;/mg DOC.
During the first months of operation a constant ozone dose of 7.7 mg O,/L was applied assuming a
constant DOC of 11 mg/L in the WWTP effluent. Later a closed-loop control for ozone dosing was
implemented based on the online monitoring of the UVA254 elimination (AUVA254). The AUVA254
target value corresponding to the desired applied ozone dose of 0.7 mg O;/mg DOC was determined
to 47 %. Hydraulic retention time in the ozone reactors was >15 min in order to guarantee a complete
reaction of ozone with wastewater constituents and that no residual ozone occurs in the effluent.

Both CWs have a surface area of 11 m2 each and were planted with Phragmites australis and Carex
acutiformis in equal parts. In CW1, technical sand is used as filter material (bed depth = 0.55 m, d =
0.2-2 mm). In CW2, coarser filter material (bed depth = 0.8 m) consisting of a homogeneous mix of
lava gravel (d = 4-8 mm) and biochar (d = 8-20 mm) is tested. As displayed in Figure 6, they were
operated under saturated conditions with filtration rates of approximately 200 mm/d, 400 mm/d and
1000 mm/d during different phases of testing.

All deep-bed filter columns are constructed identically with a diameter of 0.3 m but differ in their filter
media. The 3 filters BAC, S/BAC and S/A which are operated in parallel contain activated carbon (d =
1.4-2.4 mm), sand (d = 0.7-1.25 mm) / activated carbon (d = 1.4-2.4 mm) and sand (d = 0.7-1.25 mm)
/ anthracite (d = 1.4-2.5 mm), respectively. The post-GAC filter is operated with activated carbon (d =
0.6-2.4 mm) subsequent to the S/A. The dual-media filters S/A and S/BAC are additionally equipped
with coagulant dosing for phosphorus removal. After commissioning, the filters were operated at fil-
tration rates of 10 m/h which were later reduced to 5 m/h and in the case of the BAC filter even further
to 2.5 m/h (Figure 6). The post-GAC filter was run at 3.6 m/h which corresponds to 30 min empty bed

contact time (EBCT).
In total the pilot plant was operated from May 2017 until December 2018 in the framework of the
AquaNES project.
o 2017 2018
Process Nr. viati:)en-
May | Jun | Jul | Aug | Sep | Okt | Nov | Dec | Jan | Feb | Mar | Apr | May | Jun | Jul | Aug | Sep | Okt | Nov | Dez
. Specific ozone dose = 0.7 mg Os/mg DOC
Ozonation 03 or AUVA, =47 %

Vg =10 m/h (EBCT = 7.5 min)

S/BAC + coagulant dosin
Deep-bed 9 9
filters SIA Vg =10 m/h (EBCT = 7.5 min)
+ coagulant dosing
4 |post-GAC
CW 1 Start-up phase VE= 200 mm/d Vg =400 mm/d
Constructed VS e (HRT =48 h) (HRT =24 h)
wetlands oW 2 Start-up phase Ve =200 mmid Ve =400 mmid
Ve =300 mm/d (HRT =48 h) (HRT=24h)

Figure 6 Overview of operational phases and parameters applied for ozonation, deep-bed filters and con-
structed wetlands.

D3.2: Combining constructed wetlands and engineered treatment for surface water protection 8



%Aquo

3.3 Site 13: Packington

The Severn Trent Water owned Packington WWTP treats the domestic sewage from residents as well
as effluents from industries in the area with a dry weather flow of 571/s. The current treatment scheme
of the full-scale site comprises screening and grit removal in the inlet works, biological treatment in 2
oxidation ditches in parallel followed by clarification and tertiary filtration in a deep bed sand filter.
The final effluent from the WWTP is discharged in the Gilwiskaw Brook which flows into the River
Mease. The River Mease catchment is designated as Special Area of Conservation (SAC) under the EC
Habitats Directive (92/43/EEC) and a Site of Special Scientific Interest (SSSI). The current consent of
the Packington WWTP for P discharge is 1 mgP/L but to meet the objective set by the WFD, the consent
will be reduced to at least 0.3 mgP/L and could be as low as 0.1 mgP/L in the near future. As such, the
site provides the perfect setting to trial novel P removal technologies.

The demonstration scale reactive media constructed wetland installed on the Packington WWTP was
fed with secondary treated effluent (Figure 7). The effluent from the full-scale oxidation ditches was
taken after clarification but before the sand filter, to simulate a typical combination of engineered bi-
ological system followed by constructed wetland, and fed to a flash mixing tank, in which the P con-
centration (dosing of acid phosphoric) can be adjusted for the purpose of the trial, before being fed to
the demonstration CW. The reactive media CW is a standard horizontal subsurface flow design with
a surface area of 100 m2 and a depth of 0.6 m. The reactive media used is blast oxygen furnace (BOF)
steel slag with particle size ranging between 8 and 14 mm. Steel slag, a waste product from the steel
industry, is mainly made of calcium oxide and other metal oxides such as iron, magnesium and alu-
minium (Table 2), all known to react well with P to form precipitates or act as adsorbents. The bed was
planted with Phragmites australis reeds at 4 plants/m? (Figure 8). The CW was fed at a flow rate of
0.35 L/s, corresponding to an EBCT of 48 hours.

. Sample points

P dosing

Online monitoring: P, pH and
turbidity in influent and effluent.
Weekly grab samples.

Secondary
Oxidation ditches Effluent

o 00 o, ‘

O gn 0 2,00 . "2y d
000 0% o° Media: steel
slag
for enhanced P-
removal

o

Low P concentration

Receiving water

Constructed Wetland

Figure 7 Process flow diagram at demonstration Site 13.

D3.2: Combining constructed wetlands and engineered treatment for surface water protection 9



%AquoNES

Table 2 Composition of the BOF steel slag media.

Elements Fractions (%)

CaO 42
Fe203 23
SiO; 13
MgO 7.5
Al203 3.1
MnO 24
P,Os 1.2
V.05 0.71

The influent and effluent chambers of the CW were fitted with auto-samplers and online monitoring
for P, pH and turbidity. Grab samples of the influent and effluent of the CW were taken regularly (gen-
erally weekly) for further analyses including suspended solids, organics and metals. The demonstra-
tion reactive media constructed wetland was started before the beginning of the AquaNES project and
was studied for a total period of just over three years.

Figure 8 Reactive media constructed wetland demonstration plant.

D3.2: Combining constructed wetlands and engineered treatment for surface water protection 10



= AQua

4 Results

4.1 Sites performance

411 Site 11: Rheinbach

4.1.1.1  Filter material

The pilot scale RSF 1 and 2 respectively contain material from two different full-scale RSFs which both
have been in operation since 2005 to treat combined sewer overflows. The advantage of these materi-
als is the already established microbial community as well as self-grown organic matter. In contrast,
RSF 3 contains new filter material with the addition of biochar to the filter sand in the upper layer and
granular activated carbon (GAC) in the bottom later, both materials providing sorption of pollutants.
The upper 70 cm layer of filter material protected the GAC layer from fast loading.

The filter material properties as a result of a sampling campaign in December 2016 are presented in
Figure 9. The results clearly show the accumulation of organic matter in the upper layer. This also
leads to higher amounts of silt and clay in this layer. Due to different operational conditions for the
original RSFs from which the media were used in Filter 1 and 2, Filter 2 contains higher amounts of
organic matter. CaCQ; is used to stabilize the pH during nitrification processes to prevent the remo-
bilization of sorbed heavy metals. As a result, CaCO; concentrations reduce with time and can be used
as an indicator to determine the operational lifetime of the systems. As expected CaCO; concentrations
are lower in the upper layer with the highest pollutant load. At that stage of operation, the CaCO,
concentrations do not indicate a near-term breakthrough.

Filter 1 Filter 2 Filter 3

0 5 10 15 20 25 30 359, 0 5 10 15 20 25 30 359 0 5 10 15 20 25 30 350,
0 L I ! L | ! J 0 L ! ! L L ! J o L I ! L I ! J

20+ 20 207|_

404

40 404

60— 60 60

Depth from surface in cm
Depth from surface in cm

Depth from surface in cm

80+ 80 80

100 -—Organic matter Silt & Clay CaCO3 1c|E).—(Jr'ganit: matter Silt & Clay CaCO3 100 -—Organic matter Silt & Clay

CaC03

Figure 9  Organic matter, silt and clay as well as content (weight percent) in the individual layers of the three
pilot filters. No samples were taken from the GAC of filter 3.

The filter material was also analysed for OMPs concentrations. Theoretical accumulated concentra-
tions were calculated based on the reduction rates measured. The basis for this is the assumption that
the retained substance is completely sorbed onto the filter material. Figure 10 compares the theoreti-
cally accumulated concentrations in the filter material for 27 months of operation and the actual meas-
ured concentrations in November 2016 based on the example of 1-H benzotriazole and metoprolol for
Filter 1 and 2.

D3.2: Combining constructed wetlands and engineered treatment for surface water protection 11



%Aquo

Filter 1 Filter 2
: —@— 1HB theoretical accumulated —@— 1HB actual measured
—@— 1HB theoretical accumulated @ 1HB actual measured .
—@— MTP theoretical accumulated MTP actual measured —@— MTP theoretical accumulated MTP actual measured
10000 L
N
1000 . 14008 e,
o - ey
g 2 Te——
2- 100 c 100
S S .
B o104 o g 10 e
£ c *-.
g g
8 1 -9 8 1 o
- S o
0,1 T T T T T T T T T ] 01— T T T T T T T T T 1
0,0 0,2 0,4 0,6 0,8 1,0 0,0 0,2 0,4 0,6 0,8 1,0
Filter depth in m Filter depth in m

Figure 10 Mass balance of the theoretical accumulated concentrations and actual measured concentrations
of 1-H benzotriazole and metoprolol in Filter 1 and 2.

The results show a big mass deficit within the filter material. There is no accumulation for some of the
measured OMPs in the filter material. This implies that the removal process is not only based on sorp-
tion but also on degradation processes (e.g. microbiological degradation, formation of metabolites).
The results emphasis that OMPs are not the limiting factor of the operational lifetime of RSFs.

4.1.1.2 RSFs inflow characteristics

The inflow of the pilot plant corresponds to the outflow of the Rheinbach WWTP. The WWTP is
equipped with a nitrification/denitrification stage and a P elimination stage downstream of the sec-
ondary clarifier. To guarantee smooth operation of the RSF the amount of TSS should not exceed 7
kg/m?2/a. Thus, a flocculation-filtration stage is mandatory. The characteristics of the WWTP effluent,
shown in Table 3, demonstrate the excellent treatment performance of the WWTP as it meets all con-